



检测报告 Test Report

报告编号 Report No. A2240628300103E

第 1 页 共 4 页 Page 1 of 4

报告抬头公司名称 江西集英工贸有限公司

Company Name

JIANGXI GIFT IN INDUSTRIAL TRADE CO., LTD

Show on Report

地 址

南昌市南昌高新技术产业开发区艾溪湖一号院内办公楼四楼 402 室

Address

Room 402, Bld No.1, Aixihu Industry Zone, Hi-Tech District, Nanchang City, Jiangxi

以下测试之样品及样品信息由申请者提供并确认

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the applicant

样品名称 Sample Name	POLO 衫 Orange fabric
材料颜色 Sample Color	橘色 Orang
样品量 Sample Quantity	1 one
材料成分 Material composition	CVC
样品型号 Article No	反光条 POLO 衫 fabric
样品接收日期	2025.01.13
Sample Received Date	Jan. 13, 2025
样品检测日期	2025.01.13-2025.01.23
Testing Period	Jan. 13, 2025 to Jan. 23, 2025

测试内容 Test Conducted:

根据客户的申请要求，具体要求详见下一页。

As requested by the applicant, for details refer to next page(s)



批 准

Approved by

陈景发

陈景发

授权签字人 Lab authorized signatory

日期

2025.02.08

Date

No. S557381394

华测检测认证集团股份有限公司

Centre Testing International Group Co.,Ltd.

广东省深圳市宝安区新安街道兴东社区华测检测大楼

CTI Building, Xing Dong Community, Xin'an Sub-district, Bao'an

District, Shenzhen City, Guangdong Province, P.R. China

检测报告
Test Report

报告编号 Report No. A2240628300103E第 3 页 共 4 页 Page 3 of 4

检测内容（根据客户的申请要求） Tests Conducted (As Requested by the Client)

1 **水洗后外观质量 Appearance after washing (内部方法 In House Method)**

洗涤程序：4N，40℃，标准洗涤剂 3，悬挂晾干,洗 50 次
Washing procedure : 4N,40 ℃,reference detergent 3,Line dry ,After 50 washes

测试项目 Tested Item(s)	检测结果 Test Result	客户要求 Applicant's Requirement
	001	
水洗后外观质量 Appearance after washing	反光条无脱落 There is no loss of reflective strip	反光条无脱落 There is no loss of reflective strip

测试样品/部位描述 Tested Sample/Part Description

序号	CTI 样品 ID	描述
No.	CTI Sample ID	Description
1	001	带银色印花的橘色布 orange fabric with silver printing

注释： 本报告中的数据结果供科研、教学、企业内部质量控制、企业产品研发等目的用。
Note: The testing data and result(s) in this report is (are) just for scientific research, education, internal quality control and product development etc.



检测报告 Test Report

报告编号 Report No. A2240628300103E

第 4 页 共 4 页 Page 4 of 4

样品图片 Photo(s) of the sample(s)



声明 Statement:

1.检测报告无批准人签字、及“专用章”无效;

This report is considered invalidated without approval signature, special stamp;

2.报告抬头公司名称及地址、样品及样品信息由申请者提供, 申请者应对其真实性负责, CTI 未核实其真实性;

Company name and address shown on report, the sample(s) and sample Information was/were provided by the applicant who should be responsible for the authenticity which CTI hasn't verified;

3.本报告检测结果仅对受测样品负责;

The test result(s) shown in this report refer(s) only to the sample(s) tested;

4.未经 CTI 书面同意, 不得部分复制本报告;

Without written approval of CTI, this report can't be reproduced except in full;

5.除非客户要求, 本报告检测结果及与规定限值的符合性评价未考虑不确定度的影响;

Except for the requirement of the client, the test results and the conformity assessment in this report do not take the uncertainty into account;

6.如检测报告中的英文内容与中文内容有差异, 以中文为准。

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the Chinese version shall prevail.

***报告结束 End of Report ***